Submit this report in triplicate to the Oil Conservati is completed. It should be signed and filed as a report	US RI	ing drilling operations, results of s	hooting well, results of test
of casing shut off, result of plugging of well, and othe agent of the Commission. See additional instructions			
Indicate natur	e of repo	rt by checking below.	
REPORT ON BEGINNING DRILLING OPERATIONS	X	REPORT ON REPAIRING	VELL
REPORT ON RESULT OF SHOOTING OR CHEMICAL TREATMENT OF WELL		REPORT ON PULLING OR ALTERING CASING	OTHERWISE
REPORT ON RESULT OF TEST OF CASING SHUT-OFF	X	REPORT ON DEEPENING	WELL
REPORT ON RESULT OF PLUGGING OF WELL			
	2-2	2 6-52 Ho b Date	Place
Following is a report on the work done and the results	obtained ı	under the heading noted above at tl	1e
Phillips Petroleum Company		Latoyah Well No	•
Company or Operator SW/4 SE/4 of Sec	2	Lease ., T. 14S , R. 32E	, N. M. P. M.,
Tulk	Lea		
2	22 83		
	インデンズ		
	23-52	Earm (1102 on 2-25-52	
Notice of intention to do the work was (was not) subn	aitted on 1		, 19,
Notice of intention to do the work was (Was not) subm and approval of the proposed plan Was (was not) obtain DETAILED ACCOUNT OF	aitted on 1 ned. (Cros: WORK E	s out incorrect words.) DONE AND RESULTS OBTAINE	טי נו
Notice of intention to do the work was (WAS MOT) subm and approval of the proposed plan WAS (was not) obtain DETAILED ACCOUNT OF Well spudded 12:00 noon 2-22-52. 13-3/8" OD casing set at 380'. C Pumped plug to 330'. Cement circu 800# before and after drilling plus witnessed by L. L. E. Hutsell	aitted on I ned. (Cross WORK E Drille emented ulated ug. No	ips Petroleum Company	Foreman
Notice of intention to do the work was (WAS Not) subm and approval of the proposed plan WAS (was not) obtain DETAILED ACCOUNT OF Well spudded 12:00 noon 2-22-52. 13-3/8" OD casing set at 380'. C Pumped plug to 330'. Cement circu 800# before and after drilling plu	aitted on I ned. (Cross WORK E Drille emented ulated ug. No	s out incorrect words.) DONE AND RESULT'S OBTAINE ed to 380', ran 10 join d with 350 sacks regular to surface. Tested car o pressure loss.	ts, 365.40', r cement. sing with